ﬁ water m\py

Article

Treatment of Dairy Wastewater by Oxygen Injection:
Occurrence and Removal Efficiency of a Benzotriazole
Based Anticorrosive

Santiago Martin-Rilo !, Ricardo N. Coimbra !, Carla Escapa !’ and Marta Otero >*

1 Department of Applied Chemistry and Physics and IMARENABIO (Institute of Environment,

Natural Resources and Biodiversity), Universidad de Leén, Campus de Vegazana, 24071 Ledn, Spain;
smrilo69@gmail.com (S.M.-R.); ricardo.decoimbra@unileon.es (R.N.C.); carla.escapa@unileon.es (C.E.)
Department of Environment and Planning and CESAM (Centre for Environmental and Marine Studies),
University of Aveiro, Campus de Santiago, 3810-193 Aveiro, Portugal

*  Correspondence: marta.otero@ua.pt
[...]
treatment plant throughout the sampling period. As may be seen, the percentage of TSS average
removal remained between 81% and 98%. With respect to COD, average removal percentages between
82% and 99% were observed. These efficiencies are mostly higher than those obtained when the oxygen
injection system was started [13]. It should be highlighted that, as said above, effluent from the dairy
wastewater treatment plant is discharged to the municipal sewage system, which involves the payment
of a tax on the basis of the load and volume discharged as described by the following equation:

Tax (€/m®) =P x K,

@

where P is a fixed coefficient (currently, P = 0.5 €/m?3) and K (1 < K < 5) is a correction factor. This factor
(K) is a function of the contamination index (I) of the effluent to be discharged in the municipal

STP system.



Water 2018, 10, 155 8 of 12

The calculation of I is as follows:
I=COD + 1.65 BODsg + 1.10 TSS, (3)

where BOD5, COD and TSS are expressed in kg/m?. At the dairy industry considered here, BODs is
not regularly determined but estimated as BOD5 = 0.65 COD, thereby I is calculated as indicated next:

1=2.3COD + 1.10 TSS. @)

The value of I is periodically determined for a composed sample and it may be verified by the STP
at any moment. Then, the K coefficient is the value of I rounded to units (units will be left the same
if the tenth value is less than 5, but units will be increased by one if the tenth value is five or more).
The minimum applicable value of K is 1 and the maximum value is 5, which will be applied when the
calculated [ is 5 or larger. For the dairy, it is a priority that the STP tax is as low as possible. Therefore,
it must be ensured that wastewater treatment implemented at the dairy allows for a K = 1 in order to
minimize the STP tax to be paid. In the present study, the mean outlet TSS and COD concentrations
within the sampling period were 6.5 and 126 mg/L, respectively, which guarantees that the correction
factor (K) that is applied for the calculation of the municipal STP tax is equal to 1.

Regarding the removal of BTA-A, percentages above 98% have been always attained throughout
the four weeks considered period. It may be observed that the removal of BTA-A is larger and remains
mostly unchanged as compared with the removal of TSS and COD. These facts must be associated to
the more stable inlet BTA-A concentrations, which do not depend on the dairy production. On the
other hand, comparing results in Figure 3 with those in Figure 4, it is evident that removal efficiencies
at a real scale were higher than those observed at a laboratory-scale. This must be related to the
existence of three consecutive steps at the dairy wastewater treatment plant, namely CO, injection,
O; injection and coagulation—flocculation, while, at a laboratory scale, only O, injection was applied.

A main question about BTA-A removal in the dairy wastewater treatment plant is the contribution
of each treatment stage. In order to assess this issue, the concentration of BTA-A in the dairy
wastewater and the removal at each stage of the treatment plant is represented in Figure 5. Figure 5a
allows for comparing the daily average concentrations of BTA-A at the entrance of the wastewater
treatment plant (sampling point (1)), after neutralization by CO; injection (sampling point (2)), after Op
injection (sampling point (3)) and after the DAF (sampling point (4)). As it was highlighted above,
the mean BTA-A concentration at the entrance of the wastewater treatment plant throughout the
period under study is 33 mg/L, with values between 26 and 40 mg/L. Meanwhile, the mean BTA-A
concentration after CO, injection is 19 mg/L, with values between 13 and 23 mg/L. After O, injection,
the mean BTA-A concentration is 8 mg/L, varying between 6 and 12 mg/L. Finally, after the DAF,
BTA-A daily average concentrations are between 0.86 and 0.06 mg/L with a mean of 0.35 mg/L.
Therefore, BTA-A concentration progressively decreases along with subsequent treatments at the
dairy wastewater treatment plant. In addition, it may be seen that, from one stage to the subsequent
one, BTA-A concentration values get more stable within the sampling period with a decreasing daily
standard deviation.

Accumulative percentages of the BTA-A removal in the dairy wastewater treatment plant
throughout the period under study are shown in Figure 5b for each treatment stage. Throughout
the whole period, the average removal of BTA-A under CO; injection (sampling point (2)) remains
between 33% and 56%, with a mean of 44%. Then, after the O, injection stage (sampling point (3)),
a mean removal of 74% is achieved within the whole sampling period. Finally, after the DAF (sampling
point (4)), the mean performance of the plant on the elimination of BTA-A is 99% within the sampling
period, with average values ranging between 98.3% and 99.7%. Then, the individual weight of each
stage for this overall removal may be calculated as 44%, 30% and 25% for CO, injection, O, injection and
coagulation—flocculation, respectively. Therefore, the importance of each stage on the overall removal
of BTA-A from wastewater is progressively decreasing. However, when considering the BTA-A
concentration entering at each stage, the mean removal performance of the coagulation—flocculation



Water 2018, 10, 155 90f12

DAF stage is 95.6%. This is a remarkable efficiency as compared with the previous treatments, namely
CO; and O; injection, which respective mean efficiencies were of 44% and 56% relatively to the
corresponding BTA-A input. Polymeric cationic flocculants are used at the dairy wastewater treatment
plant; thus, given the low Kow of BTA [1], either a combination of charge neutralization and bridging
or bridging, but not sorption, must be the main mechanisms for BTA-A removal at the DAF. On the
other hand, as compared with the DAF treatment, large daily deviations in the performance of the
CO; and, especially, of the O, injection stages may be observed in Figure 5b. In addition, for these
stages, a certain variation from day to day between average performance values may be observed.
On the contrary, the global removal shows relative small variations within and inter days throughout
the period here considered. This is quite relevant, since the dairy wastewater treatment plant gets
to ensure a short range of low BTA-A concentrations in the effluent. Even so, considering the BTA
content of the BTA-A used here, the effluent from the dairy wastewater treatment plant must have a
BTA concentration of 0.003-0.013 mg/L.

50 4 . ) . .
¢ Sampling point1 Sampling point 2 (a)
45 4 X Sampling point3 ©OSampling point4

40 -
35 1
30 4
25 4
20

15

BTA-A concentration (mg/l)

10 4

0123456 7 8 910111213141516171819202122232425262728

t (days)
1001 @QQ@Q 2e%eaq 2e Qe @ eeeea (b)

jgjlm il e s
|
1

Ye]
o
1

60 -

50 -

—_
——
—
—p—
i
_‘
——
——

40

30 -

BTA-A Removal Performance (%)

20 - Sampling point 2
10 - X Sampling point 3
O Sampling point4
0 T T T T T T T T T T T T T T T T T T T T T T T T T T T 1
0123456 7 8 91011121314151617 1819 2021 22232425262728
t (days)

Figure 5. Results on (a) the benzotriazole based anticorrosive (BTA-A) concentration; and
(b) cumulative BTA-A removal percentage at the different stages of the dairy wastewater treatment
plant, namely at the sampling point 2.—after neutralization under CO,; sampling point 3.—after O,
injection; and sampling point 4.—after the DAF, which corresponds to the effluent of the plant being
discharged to the municipal sewage treatment plant (outlet). Cumulative removal percentages were
calculated respect the entering BTA-A concentration at the sampling point 1.—entrance of the plant
(inlet). Note: Error bars stand for standard deviation values (n = 3).



Water 2018, 10, 155 10 of 12

To our best knowledge, there are not published results on the occurrence of benzotriazole or
benzotriazole based anticorrosives in dairy wastewaters, neither on their removal. Several authors
have studied the removal of BTA during activated sludge (AS) batch experiments [17-19]. However,
information on the removal of BTA during wastewater treatment is scarce in the literature. In the
case of municipal wastewaters, Voutsa et al. [1] made a deep study on the occurrence and fate of
benzotriazoles in wastewater treatment plants (WWTPs) and presented data on the concentrations
of BTA in samples of primary and secondary effluents from 24 different WWPTs in Switzerland.
The median outlet concentrations of BTA were 18 and 10 pg/L, respectively [1], which are similar
to the outlet BTA concentration at the dairy wastewater treatment plant throughout the sampling
period carried out in the present work. Voutsa et al. [1] highlighted that the elimination of BTA in
WWTPs was relatively low, with maximum values of 62% obtained from 10 WWTPs in the Glatt
Valley catchment. More recently, it was highlighted that benzotriazoles, which are polar and poorly
degradable pollutants, are insufficiently removed by biological treatment at conventional wastewater
treatment plants as concluded from the reported BTA removals (29-58%) in wastewater treatment
plants [20]. Even under higher removals (around 75% for BTA), it has been pointed out that large
average daily loads are discharged via treated wastewater to the aquatic environment [21].

Compared with the above values, the performance of the oxygen injection based dairy wastewater
treatment plant here studied is quite satisfactory. Likewise, it must be considered that the treated
effluent from the dairy is discharged to the local STP [13]), where BTA-A may be further removed.
In any case, efficient wastewater treatment processes and zero discharge treatment units are desirable
for dairies sustainability [22]. Additional in-plant treatments could be implemented in the dairy
wastewater treatment plant to improve the quality of the outlet effluent. In this sense, hybrid membrane
processes combining powdered activated carbon (PAC) adsorption with ultrafiltration (UF), which have
been successfully used for the removal of BTA from wastewater [23] could be implemented after the
DAF. Future studies must be carried out on the implementation of such treatments, and on the direct
analysis of BTA and its transformation products in the dairy wastewater.

4. Conclusions

A benzotriazole based anticorrosive agent (BTA-A) is used at the dairy for inhibiting corrosion of
the refrigeration towers. Then, water used for cleaning operations of these towers is treated at the dairy
wastewater treatment plant where a new oxygen injection system was recently established. It was
verified in this work that BTA-A is present in the dairy wastewater, concentration values between 26
and 40 mg/L having been determined during a four-week sampling period. After a laboratory scale
study, a 20 m3/h O, (99.9999%, 6.5 bar) injection flow rate was set up at the dairy wastewater treatment
plant in order to remove total suspended solids (TSS), chemical oxygen demand (COD) and BTA-A
and to minimize oxygen associated costs. During the sampling period, the removal of TSS and COD at
the dairy wastewater treatment plant remained between 81-98% and 82-99%, respectively, with mean
outlet concentrations of 6.5 mg/L TSS and 126 mg/L COD. This operation efficiency guaranteed the
minimization of the tax to be paid to the municipal sewage treatment plant (STP) where the treated
wastewater from the dairy is discharged. Regarding BTA-A, removal at the dairy wastewater treatment
plant was always above 97%, progressive elimination occurring at the three treatment stages, namely
neutralization under CO, injection, oxidation under O, injection and coagulation—flocculation at
the dissolved air flotation tank (DAF). No published results have been found on BTA or BTA based
anticorrosive agents in dairy wastewater, but, compared with data on conventional STPs, the removal
efficiency of the wastewater treatment plant here considered is quite satisfactory.

Acknowledgments: The Fundagio para a Ciéncia e a Tecnologia (FCT, Lisboa, Portugal) is acknowledged for support
through the FCT Investigator Program (IF/00314/2015). Thanks are due for the financial support to CESAM
(UID/AMB/50017)through national funds (Programa de Investimento e Despesas de Desenvolvimento da Administragdo
Central, PIDDAC) by FCT/Ministério da Ciéncia, Tecnologia e Ensino Superior (MCTES), and through co-funding
(POCI-01-0145-FEDER-007638) by the Fundo Europeu de Desenvolvimento Regional (FEDER), within the PT2020
Partnership Agreement and Compete 2020 (Programa Operacional Competitividade e Internacionalizagio, POCI).



Water 2018, 10, 155 11 of 12

Author Contributions: Santiago Martin-Rilo, Ricardo N. Coimbra and Marta Otero conceived the work
and designed the experiments; Santiago Martin-Rilo performed the sampling and chemical analysis;
Ricardo N. Coimbra, Carla Escapa and Marta Otero analysed the results and wrote the manuscript; and
Marta Otero supervised this study. The final version was approved by all authors.

Conflicts of Interest: The authors declare no conflict of interest. Authors also declare that the founding agents
did not participate in the design of the study; in the sample collection or sample analysis; in the interpretation of
data; in the writing of the manuscript; and in publishing results.

References

1.

10.

11.

12.

13.

14.

15.

16.

17.

18.

Voutsa, D.; Hartmann, P.; Schaffner, C.; Giger, W. Benzotriazoles, alkylphenols and bisphenol A in municipal
wastewaters and in the Glatt River, Switzerland. Environ. Sci. Pollut. Res. 2006, 13, 333-341. [CrossRef]
Seeland, A.; Oetken, M.; Kiss, A.; Fries, E.; Oehlmann, J. Acute and chronic toxicity of benzotriazoles to
aquatic organisms. Environ. Sci. Pollut. Res. 2012, 19, 1781-1790. [CrossRef] [PubMed]

Pedrazzani, R.; Ceretti, E.; Zerbini, I.; Casale, R.; Gozio, E.; Bertanza, G.; Gelatti, U.; Donato, F.;
Feretti, D. Biodegradability, toxicity and mutagenicity of detergents: Integrated experimental evaluations.
Ecotoxicol. Environ. Saf. 2012, 84, 274-281. [CrossRef] [PubMed]

Ye, J.; Zhou, P;; Chen, Y.; Ou, H,; Liu, J.; Li, C.; Li, Q. Degradation of 1H-benzotriazole using ultraviolet
activating persulfate: Mechanisms, products and toxicological analysis. Chem. Eng. J. 2018, 334, 1493-1501.
[CrossRef]

Xu, J.; Li, L,; Guo, C.; Zhang, Y.; Wang, S. Removal of benzotriazole from solution by BiOBr photocatalysis
under simulated solar irradiation. Chem. Eng. J. 2013, 221, 230-237. [CrossRef]

Farré, M.L.; Pérez, S.; Kantiani, L.; Barcel6, D. Fate and toxicity of emerging pollutants, their metabolites and
transformation products in the aquatic environment. TrAC Trends Anal. Chem. 2008, 27, 991-1007. [CrossRef]
Alotaibi, M.D.; McKinley, A.].; Patterson, B.M.; Reeder, A.Y. Benzotriazoles in the aquatic environment:
A review of their occurrence, toxicity, degradation and analysis. Water Air Soil Pollut. 2015, 226, 226.
[CrossRef]

Barrington, D.J.; Prior, A.; Ho, G. The role of water auditing in achieving water conservation in the process
industry. J. Clean. Prod. 2013, 52, 356-361. [CrossRef]

Asghar, A.; Raman, A.A.A.; Daud, WM.A.W. Advanced oxidation processes for in-situ production of
hydrogen peroxide/hydroxyl radical for textile wastewater treatment: A review. J. Clean. Prod. 2015, 87,
826-838. [CrossRef]

Chatzisymeon, E.; Foteinis, S.; Mantzavinos, D.; Tsoutsos, T. Life cycle assessment of advanced oxidation
processes for olive mill wastewater treatment. J. Clean. Prod. 2013, 54, 229-234. [CrossRef]

Chong, M.N.; Sharma, A K.; Burn, S.; Saint, C.P. Feasibility study on the application of advanced oxidation
technologies for decentralised wastewater treatment. J. Clean. Prod. 2012, 35, 230-238. [CrossRef]
Rodriguez, R.; Espada, ].J.; Gallardo, M.; Molina, R.; Lépez-Mufioz, M.]. Life cycle assessment and
techno-economic evaluation of alternatives for the treatment of wastewater in a chrome-plating industry.
J. Clean. Prod. 2018, 172, 2351-2362. [CrossRef]

Martin-Rilo, S.; Coimbra, R.N.; Martin-Villacorta, J.; Otero, M. Treatment of dairy industry wastewater by